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A% | 2-A%A | wH2AE | dolxE
ggzg| 2= | 9¥=d | Mg W[ (W/B) (S/8) | #2HI(PV)
(ke/m) | (am-hr ©) | Geal/kg- C) a3
A% | 2430 | 30~31 021~023 we| B0V | 4657 B 29 3
A 3] ¢ 2,450 27~28 10.22~024 | Zeholol4l = < =
Weor | 2500 | 28~29 | 023~0.24 A | ABEEAN | AFEEG (O
k= AR 2,420 2.2 0.22~0.23 ;%i 0, 20, 40, 60 {0, 20, 40, 60| 10, 23, 40
S | 2,340 1.8 0.22~0.23 « AMES e X e(RH)
ave | 2510 | 18 0.2 PV) 2 12Ed UGS Eetolohe AEE
oY | 230 | 18 022 (FA) 5¢ 9 AA42 3, AHgAR L WY
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SA2 50 35 29 180 360 0 0 606 1150
PV1 50 46 25 150 300 0 0 865 1019
PV2 50 46 34 210 420 0 0 747 881
FAl 50 46 29 175 301 49(20%)° 0 805 950
FA2 50 46 29 169 236 102(40%) 0 806 950
FA3 50 46 29 163 165 161(60%) 0 806 950
SGl 50 46 29 179 290 0 69(20%) 805 950
SG2 50 46 29 178 219 0 137(40%) 806 950
SG3 50 46 29 177 147 0 207(6096) 806 950

* (

)QHe) %ghe AWMES g A &)

- 103 -



274351 Kemterm QTM-D3 o] t}®.

=S AP AHEE FAHE P150xT5
mm, 7z} wjge] diete] A&g $150x300 mm
SAAE MR HAdste A3t 23E
SAIA AZA] UFe] 23 Folo) ot A
g ddellA 71Fe] el A "ok Fr]e 94
< 3 E Hu} ulg Yo} A9 &
Ax&s st 49 €2 2345 24N
T YerE FHd LA VTS YR A9
ZR0AE EA(ch TS, AT e FTAA
Z42bS, 10, 23, 40T 2o Baste] &%
o g EZIYE dAES ¥HEE I =4

dAEES FAAYYPL <9 1> Y
o SA7I7E AES AN §F A 23
FAhE A LERE AL HEL AAsE
71 A, 371718 o 308 5 7HEAD O,
F2xol Bl e FAIH EW| Probe
£ Sy¥a gAdAM e S ZHHEAT current)
S ZIYE GAEE HY9 HAG gow A
At AY MdFL, dAES 3L 98
ZAYE FAA Y ERHF JhAE Yoo
7rd o] o HAsE 2xAs o ZHE AR

4y tage) Aol Buw BARY AY

& ARRT 18 5 2aE FuRd s}

A Aol oa] AH Tl LEr} B
Z

Stabilization Warm-Up Constants set
of base temp. for 30 min. K1, K2, H1, H2
Buzzer 3 times at 4 min after Wait more
finishing the previous measerment than 2 min. Place the probe h
on a sample

Setthe
HEATER current

Hit the
START key

Buzzer 3 times after 1 min.
and makes the indication

Buzzer 3 times at 2 min. after
finishing the previous measerment

I

Wait more

Putthe probe than 2 min.
on the sample

Wait more than
15 min.

Put the probe
o0 the cooling plate

<Y 2~6>9] ZAYE dAEE HAPAF
o} T 2 RIu|2 o3¢ ghg Yehich
AHEA RS B4 2 w5 bE 4T Y
Elgon) 2%(10~40T)9 dg2 A9 gl
Ao 2 el 2 (D9 & FHue 29
Hlo] o5 dALE Aoy, <E 4>+ dF
of o]&d Z+ AM&AFEY FdA=EEo|th HAH
ox Fyle g oAF2o] FH| &3t 4
FSA Y Ay ZFAE 3E A de
102 Ueghy, Radld 9t dFo] AAEgS

% gk

A =2 w'.-)\‘ (1)

1o Al

A ome = 2 v, o Ay (2)



Thermal Conductivity (kcal/m ht C)

3.0

2.2 L

0.3 0.4 0.5 0.6 0.7 0.8
Water to binder ratio
<3y 2> E-AlUEd|o] M2 N8
3.2
3.0 + 'Wsmm‘mh'o' =

Thermal Conductivity {kcal/m hr c)

0.35 0.40 0.45 0.50

Fine aggreate ratio

0.55

<dd 3> =M 2o fE M

© 3.0
o : |
‘; e e e e
= L i Weight datio
3 28 :
x
2
3 26§ . S S S
° i volume fatio :
S P SRS :
= 2.4 : :
© Experiment
E { : : :
2 :
< . : i i i
2.2
0.0 0.1 0.2 0.3 0.4 0.5 0.6

Fly ash content

<318 5> Z2lolof4 x|st20| @2

YL

of B¥ ARH A7

# 4 oixof ol83H Z Al AR
o 5_%(2),(4)

e AR & A = & (kcal/m/hr/TC)
| E 0.430
AldlE 1.307
sd 1.096
Ze}o] ol 1.401
Zh= A 3.658
HHAY 2.384
5 7] 0.0258

Thermal Conductivity (kcal/m hr C)

2.2
0.20 0.25 0.30 0.35 0.40
Paste volume ratio *

A
N
ic}

4> HO|AE Fuujol] ot AWV E

3.0

°

Thermal Conductivity (kcal/m hr C)

Slag content

<a¥ 6> =21 o|2Ye| x|&20 mE

M

_l..E

A7, Aeonw © B FHO 3 FAJE
g oﬂ-i-%k Acony © Tl 2% Fg
E dAEE &%, M 4 B dAES,
o AE AR TR v 4 AR AR
o] Fuju]ojt},

FaEY dAEEL
ol wel Bisn, BT
% Frtste, HojzE 2u
S 9x ¥E Roz LPEPkit}
fHlet 12 e wEde

E-AdER S F7t
N &0l F7tetdl w
H]

=105 -



;OL
ﬁo

iin

T
N

Th
o
i

o= vttt

].

W

w

it

oy
500

ay

o

Il

i

1]

G

M

|

£

w

>

1H

ol

S

oV o

ol o

COICN

ojy Mj!

)

o o
!

T

w9

CREL

o

,mn, R

A

3t

< °oF BC7A 7

= =
T

T
[

g}, o}

AT e e A

B
R84

@ dHEgoA AHE:

[ne]
Ar
Wy
o)

o

o

X

el
T

[y

® 919 23 ARE 9D 71 2o] Yol

I Ed 2xds)

TarshE A 13vhe 40

__OL

puzel

.Zrl

@ &% vs A7t agzE AU

R0
KIr

3l

B

gudgs 2 dfol i guEgy

A8 data gNA 71&717}

p)

w0
0

o] M=

A

R S *LE R

ex2

7] $laiNE o

Mg 75

W

o

i+
ol

e
i3l

e

7§92 AgHe dd o3 wey

A

T
L

R

duiddst o]l 871 9

65 C7HA 7k

ol Azt wE 2EASIILIN7E HlEE

KIr

o¥

sl

*
5 % zigislniggEei
wl| e SiS|lo|d| | d|cs|a s
I
Q
S < ~lgiolol 9l ~
f U Slaoldlaclclclcla|a
= 5 o
i QISR @ T~
5 |BBIR S5 EIEEES
L
— =
- [ ¥
= ;%% ol o~
LR HEEIEE
2 %
e
| U o - o
v = IRIBIBIBIR ZEE S
LA R
m (BB SKIBB &=
; — Lo~ O3 e e | | ] e | O
E_m
e8| = 2 |s8lg|s
o h S N N A
e
o
“ZH)
i S S B1EB =
A
=
‘Nsnﬂ\w M| QD < o
T R ML o e} B
oy
%O 123123123
s 22|20 n 0 K] &
= |

« 2t A Re] W A(@i10, AWE0100, 0167, FSEA017) L F A

- 106 -



zades 98 544 B 4

025

: T R

olg
;
|
'
‘
:
'
!
.
:
’
/{
'
'
'
)
Cll

025 025
- AERt
024 | 024 [ --=------
By =g
0Bf--------- R AR 028} --------
L
o
i A 02
021 t------¢ oo 02 f--------
02 . . L . 02
0 20 0 & 0 100 20 kol
SARIE(%

<ad 7> S-AIHEH| 2} ujd

Askst 27 B oW Fol@ Ae, oAy
3B Agoln ALSE (o 2000g)3 AH(e
1000g)9] A7 77 wizald o 289 A3
2 9e % AgE Aol

7 gl NA(PEDS A 99 A8
Nl LEWIE e Fa,

C woter* M yoyer*(T3— T =
Csample*MsampIe*(TB—' T2) (3)

C —_ Cwater * Mwater * (TB - Tl)
sample Msample * (T3 - TZ)

4)

A71A, T2 B9 AHLLE, Ty: sample

T8, Tew UFTRERZ A =34
gt X vs AJZF 2 EAgAN L 7LV}
#2 HolW, Coampes sample®] B €% Msample
2 sample®] F A o]t}

4.2 B

() Bael2el Wil HE FFs) L)
4% GRS G24e =2 e
2 ol slg dadel %
A%Hu 49U TAD e AWk
AE Aoz Yeht, ¥

<3d & =N " <O 9> HO|AE

3. Kyoto Electric Company,

02

Smu|o} u|g

AA%e ¢ % Ak

(@ 2azes gd=ge T-AFANIL 37
gol weh Zastn, FEAEe] S o
2 37ketel, ol FHdE 2A 9%
& ¥A 9t Aoz Uit £¥, Zejol
sk el AREol FAEFE Ah
e Aog vehgeh

(3) 24 FYARS HE % FFNE ol§3te]

HE d5S Alxdglnt. 23zee Hde
HAFHE BH2: AsA7led "Haed
dFolmz FFulo] AT oAFo] £

1 &Y, “Saendst oA 4
48 977, B371$7, pps5~100, 2001,

2. US. Bureau of Reclamation, "Thermal

Properties of Concrete,” Boulder Canyon
Project Final Reports, Part VII-Cement and
Concrete Investigations, Bulletin 1, U. S.
Bureau of Reclamation, 1949, pp. 29-59.
"Principle of
measurement Thermal Conductive Meter”,
Kyoto Electric Company.

4. Breugel, V.K., "Simulation of Hydration and

Formation of Structure in Hardening
Cement-based Materials,” PhD, TU-Delft,
1991.



